AL 440(EU) - ENGINE
COOLING SYSTEM

Ref. Ref.

No. Part No. Description Qty. No. Part No. Description Qty.
1 188549 WATER PUMP ASSY 1 29 425-34705 LOWER GASKET 1
3 188578 GASKET/NON-ASB 1 30 425-34843 THERMOSTAT COVER 1
4 188579 PLATE 1 31 425-34704 UPPER GASKET 1
8 188512 SCREW 3 32 138520 BOLT M8 X 22 PLATED 2
10 188488 JOINT 2 33 270970 DRAIN PLUG 1
11 188686 DRAIN PLUG 2 34 425-34683 THERMOSTAT SWITCH 110° C 1
12 425-36239 PLUG 1 35 160427 SEAL 1
13 186602 PLUG 1/4 1 36 138076 THERMOMETER 1
14 425-36263  GASKET 1 37 425-34707 GASKET 1
15 188550 JOINT 1 38 188551 PIPE ASSY/AMP2 1
16 425-36262 O-RING 1 39 188553 PIPE ASSY/AMP2 1
17 425-34849  GASKET 1 40 186339 CLAMP CW-T 1
18 425-34727  SEAL WASHER 8S 1 41 186464 CLAMP 9 2
19 425-34729  BOLT M8 X 12 PLATED 1 42 188552 PIPE ASSY/BMP2 1
20 425-34733 BOLT M8 X 16 PLATED 3 43 188554 PIPE/WATER BMP2 1
21 425-34747  BOLT M8 X 45 PLATED 1 44 186464 CLAMP 9 2
22 425-34838 BOLT M8 X 60 PLATED 3 45 190845 SUB-TANK ASSY 1
23 425-36261 V-PULLEY 1 47 188526 CAP 1
24 188730 V-BELT 1 48 186461 CLAMP 1
25 203876 COOLING FAN 1 49 188720 PIPE 7 X 230 1
26 203171 SPACER (18MM) 1 50 425-36235 CLAMP 1
27 188732 BOLT M6 X 20 PLATED 4 51 42536152 SUB-TANK BRACKET 1

1

28 425-34661

THERMOSTAT

Printed in U.S.A.

91

918415/EP0414



AL 440(EU) - ENGINE
LUBRICATION

918415/EP0414 92 Printed in U.S.A.



AL 440(EU) - ENGINE

LUBRICATION
Ref. Ref.
No. Part No. Description Qty. No. Part No. Description Qty.
1 425-34700  OIL PUMP ASSEMBLY 1 35 197492 COOLER PIPE ASSY 1
14 425-34701  OIL PUMP GASKET 1 36 188693 CLAMP 18.5 2
15 425-34823 BOLT M6 X 25 4 38 197513 PIPE CMP./COOL. WATER 1
16 192301 DIPSTICK 1 40 197505 CORRUGATED TUBE 1
17 425-34825 TUBE EXTENSION 1 41 188584 PIPE THREAD ELBOW 1/4 1
18 188485 TUBE 1 42 188718 CLAMP 18 2
19 425-34827  O-RING 1A P-10A 1 43 425-34765 BOLT M8 X 25 PLATED 3
20 425-34733 BOLT M8 X 16 PLATED 1 44 425-34684  OIL PRESSURE SWITCH 1
21 425-35425  GASKET/EXHAUST MANIFOLD 1 45 425-34835  PIPE JOINT BOLT 1
22 192277 OIL PIPE ASSY 1 46 188487 OIL PIPE ASSY 1
23 425-34761 BOLT M8 X 35 PLATED 2 47 186468 JOINT BOLT ASSY 1
24 197497 OIL COOLER ASSY 1 48 425-34750 SEAL WASHER 8S 1
25 192279 O-RING 1 49 186600 JOINT BOLT 3 1
26 188633 NUT 1 50 425-34750 SEAL WASHER 8S 1
27 197491 BRACKET ASSY 1 51 425-35958 SEAL WASHER 10S 2
28 270965 PLUG/NPT 1/2 2 52 425-34781 NUT M6 1
31 188634 STUD 1
32 270963 GASKET (NON-ASB) 1
33 195568 OIL FILTER 1
34 188567 JOINT 1
Printed in U.S.A. 93 918415/EP0414



S
X X0
=4

A
3

/A < N\
\“\"m\‘mﬂf‘

7 W)

) lo'\A’/

A/

~32
e,

AL 440(EU) - ENGINE

FUEL LINE

18

875

Printed in U.S.A.

94

918415/EP0414



AL 440(EU) - ENGINE

FUEL LINE
Ref. Ref.
No. Part No. Description Qty. No. Part No. Description Qty.
1 186467 BRACKET FILTER 1 13 197868 DECAL 1
2 270979 FILTER/FUEL OIL 1 14 186308 PUMP ASSY FUEL FEED 1
3 425-34760 BOLT M8 X 30 PLATED 2 15 188492 SEPARATOR ASSY 1
4 188688 FUEL OIL PIPE ASSY 1 16 203821 cup 1
5  425-34916 CLAMP 12 2 17 203822 FILTER 1
6 188691 TUBE 1 18 203823 DRAIN PLUG 1
7 188439 FUEL OIL PIPE 1 19 203824 BREATHER PLUG 1
8 188689 FUEL OIL PIPE ASSY 1 20 203825 BREATHER SEAL 1
9  425-34916 CLAMP 12 2 21 203826 DECAL 1
10 188690 FUEL PIPE PROTECTOR 1 22 425-34744  O-RING 1A P-16.0 1
11 188440 FUEL OIL PIPE 1 23 203827 O-RING 1
12 137953 CLAMP 1

Printed in U.S.A. 95 918415/EP0414



AL 440(EU) - ENGINE
FUEL INJECTION PUMP

Ref. Ref.
No. Part No. Description Qty. No. Part No. Description Qty.
1 50280054  FUEL INJECTION PUMP ASSY 1 39 197770 O-RING 1
4 192291 JOINT/COOLING WATER 1 40 197770 O-RING 1
5 192292 JOINT 1 41 198128 SET/DELIVERY 4
6 192290 JOINT 1 50 186678 SPRING 4
13 192293 KEY/WOODRUFF 4M X 16 MM 1 58 197773 PLUG 1
16 188692 FLANGE 1 59 197468 BARREL PLUG 1
38 197772 STOPPER 1 60 198129 PK (BARREL PLUG) 3
918415/EP0414 96 Printed in U.S.A.




AL 440(EU) - ENGINE
FUEL INJECTION PUMP

Ref. Ref.

No. Part No. Description Qty. No. Part No. Description Qty.
61 198129 PK (BARREL PLUG) 1 119 198131 PACKING/1020 1

63 197854 PLUG/WATER PUMP 1 120 425-35263 BOLT M6 X 10 PLATED 1

72 198131 PACKING/1020 1 122 197872 BOLT M8X45 4
74 186675 PACKING HEAD 1 123 188755 NUT/LOCKM14PLATED 1

77 197855 ELEMENT/THERMO 1 125 192295 PUMP ASSY/FEED 1

78 197856 O-RING/P14 1 126 192296 O-RING (FEED P INNER) 1

103 425-35959  SEAL WASHER 12S 1 127 192298 JOINT/PIPE 1

104 192294 WASHER/SEAL 18 1 128 425-35959  SEAL WASHER 12S 1

105 425-35174  PLUG 22 1 130 188661 SUPPORT/FIP 1

106 197857 BOLT 4 131 425-34733  BOLT M8 X 16 PLATED 1

109 192297 O-RING 1 132 425-34746  BOLT M8 X 20 PLATED 1

110 192299 O-RING 4E S42 1 NOTE: Fuel Injection Pump includes Governor Assy., shown on

111 425-35959  SEAL WASHER 12S 2  @separatepage

112 192294 WASHER/SEAL 18 2

113 188712 SPRING/WASHER14 1

115 425-34892  SPRING PIN 5 X 10 2

117 186607 O-RING 1A P-7.0 1

118 197798 O-RING 1

Printed in U.S.A.

97

918415/EP0414



Ref.
Qty. No. Part No.

Qty.

Description

INJECTION LINE
INJECTION LINE
INJECTION LINE
INJECTION LINE

188662
188663
188664
188665
188493
186464
188494
186481
186464
188451
188517

51
55

4
4
4
4
4
4

59
63
68
69
70
71

RETURN PIPE ASSY

CLAMP 9

FUEL RETURN PIPE

FUEL RETURN PIPE

CLAMP 9
CAP

72
74
75

4

1

2

CLAMP10

Printed in U.S.A.

98

AL 440(EU) - ENGINE
FUEL INJECTION VALVE

oo,
AN

s

" X ‘ \/' .

<5t l.‘a\;#\.ﬂ'/@ ‘?M/v//
NN YD

m‘,\ V,'. . \\rM.

7%

LR
&
E\NC

— » ©
83

7217
A
X7

Description

HOLDERASSY/NOZZLE

SPRING, NOZZLE
RETAINER, SPRING

PLATE, STOP

PIN
BOLT M4X14 HEX.SCKT.

BOLT M4X14 HEX.SCKT.

FUEL INJECTOR ASSY
CLAMP

NOZZLE ASSY

NUT
SHIM SET

CLAMP

270974
270975
425-34903
188491
425-34666
188447
198134
186473
186473

918415/EP0414

12 425-34905
13 425-34906

14
15
42 425-35452

45
46 425-34908

Ref.

No. Part No.
1

2

5

6

1

49



AL 440(EU) - ENGINE
GOVERNOR

135

Ref. Ref.

No. Part No. Description Qty. No. Part No. Description Qty.
3 192280 GASKET 82 270973 O-RING

4 192281 GASKET 88 425-35962 BOLT M6 X 14 2
6 425-34678 O-RING 89 425-35962 BOLT M6 X 14

22 192283 NUT 90 188732 BOLT M6 X 20 PLATED 10
23 192284 SPRING 91 176149 CASE COVER

24 192285 REGULATOR LEVER 134 176150 CABLE SUPPORT BRACKET

25 425-34981  IDLE LIMIT BOLT

60 425-35352 SHAFT RETAINER

64 270972 SEAL WASHER 12

66 425-35174 PLUG 22

68 425-35263 BOLT M6 X 10 PLATED
69 425-34781  NUT M6

135 425-35925  SOLENOID STOP
136 425-35962 BOLT M6 X 14

NOTE: Governor Assy. is a component of the Fuel Injection
Pump, shown on a separate page

[ Y N N N

Al alalalalalalalalalala

Printed in U.S.A. 99 918415/EP0414



AL 440(EU) - ENGINE
ALTERNATOR

30

Ref. Ref.
No. Part No. Description Qty. No. Part No. Description Qty.
1 186484 STUD 1 30 192273 ADJUSTER BOLT 1
2 270984 ALTERNATOR ASSY 1 31 425-34747 BOLT M8 X 45 PLATED 1
28 188500 BELT ADJUSTER 1
29 188495 BELT ADJUSTER 1

918415/EP0414

100 Printed in U.S.A.




AL 440(EU) - ENGINE
STARTER

Ref.
No. Part No. Description Qty.
1 188586 STARTER 1
2 188587 SHAFT/PINION
32 188748 BOLT M12 X 25 PLATED 2
Printed in U.S.A. 101 918415/EP0414



AL 440(EU) - ENGINE

RADIATOR

400602

Ref. Ref.
No. Part No. Description Qty No. Part No. Description Qty
1 055335 CLAMP/HOSE #20 4 19 272000 HOSE/MP 12 X 1100MM * 1
2 175519 HOSE/RADIATOR 1 20 273356 COOLER/HYD/ENGINE 1
3 175520 HOSE / UPPER RADIATOR 1 21 273446 WDMT/FAN SHROUD 1
4 176309 MOUNT/RADIATOR 2 26 273697 ST FCS22-MC10-L** 1
5 176364 90M SV F24C10 M24C10 ** 1 27 274165 FOAM/RECIRCULATION 1
6 176652 CS FLH M8-1.25X12 C8.8ZY SP 4 28 274166 FOAM/RECIRCULATION 2

DIN1665 29 651689 CS FL M8-1.25X20 C8.8 ZY DIN1662 2
7 176653 8&?'525“"10'1 -5X25 C8.82Y SP 2 30 651706 LN INST FL M8-1.25 C8 ZY DIN6926 8
5 176741 HOSEIMP 5 X 1283MM T 31 651707 LN INST FL M10-1.50 C8 ZY DIN6926 2
o 272272 VALVE/CHECK RELIEF™ T 32 651713 CB M8-1.25X25 C8.8 ZY DIN603 6
10 201179 HOSE/OVERFLOW 1 33 656011 CS M10-1.5X45 C8.8 ZY DIN931 2
12 201236 TEM SV RN F24C22 M24C22 ** 2 34 139476 CAP/RADIATOR 1
13 201481 MOUNT/CENTER BONDED 2 35 425-36233 WATERBOTTLE !
12 270104 WASHER/HEAD 5 36 273369 TIE/TREE MOUNT 1
15 270105 WASHER/TAIL 2 * See Page 104 for hose/o-ring information.
16 270295 HOSE/MP 12 X 470MM * 1 ** See Page 103 for o-ring/seall/description information
17 270417 STM M24C22 MORB10 ** 2
18 271094 HOSE/MP 12 X 1030MM * 1
918415/EP0414 102 Printed in U.S.A.



AL 440(EU) - FITTINGS / O-RINGS / SEAL RINGS

FITTINGS WITH O-RING/SEAL RING COMPATIBILITY

Fitting Compat-ible Corr}patible Fitting Compat-ible Corr}patible
Part Number Seal Ring O-Ring Part Part Number Seal Ring O-Ring Part
Part Number Number Part Number Number
068938 - 055897 176542 - 270541
131522 048953 176778 - 270540
131529 055896 176779 - 270538
176353 270564 - 176800 270567 -
176354 270565 - 176846 048953
176355 270564 - 176883 270563 -
176356 270565 - 176884 270565 -
176357 270569 - 176885 270567 -
176358 270564 - 201061 270562 -
176359 270565 - 201236 - 270542
176362 - 270545 201251 - 270544
176364 - 270538 201279 - 270542
176365 - 270539 270069 - 270542
176366 - 270540 270075 - 270544
176367 - 270538 270208 - 270537
176370 270565 - 271097
76371 - 270541 270213 270563 -
76375 70567 - 270227 - 270539
176376 270566 - 270236 B %;?83?
176508 - 270537 270414 058674
176509 270567 - 270415 - 048953
176510 270565 - 270416 - 055897
176511 270563 - 270417 - 055898
176512 270566 - 271636 270565 .
176513 270564 - 271754 - 274852
176523 - 270537 272272 - 048953
176524 - 270540 272380 - 048953
176525 - 270541 272669 048953
176526 - 270539 272694 270545
176527 -- 270540 272768 270563 .
176528 270562 - 272861 270566
176529 270568 - 272867 - 048953
176530 270563 - 273270 - 055898
176531 270566 - 273697 - 270542
176532 270566 - 273812 270569 -
176541 - 270541 273956 - 270542
Printed in U.S.A. 103 918415/EP0414




AL 440(EU) - HOSE / O-RING COMPATIBILITY

Fitting Compat.ible Con.lpatible Fitting Compat.ible Con.lpatible
Part Number Seal Ring O-Ring Part Part Number Seal Ring O-Ring Part
Part Number Number Part Number Number
274401 - 055898 50300025 058674
274405 - 271309 50300068 270565
274853 274852 50302142 055896
275238 270566
50300010 058674
50300013 058674
HOSE / O-RING COMPATIBILITY
Hose Part Compatble Hose Part Compatible Hose Part Compatible
Number O-Ring Part Number O-Ring Part Number O-Ring Part
Number Number Number
176740 270538 176848 270541 201129 270537
176741 270538 176849 270541 201130 270537
176742 270538 201081 270538 201131 271309 (6L)
176743 270540 201082 270540 270537 (8L)
176744 270540 201083 270540 270283 270542
176745 270538 201084 270539 270290 270541
176746 270538 201085 270539 270291 270539
176749 270538 201086 270539 270292 270539
176750 270538 201087 270539 270294 270544
176751 270540 201088 270539 270295 270542
176753 270540 201089 270540 270300 270537
176754 270538 201090 270540 270305 270540
176755 270538 201091 270539 270371 270538 (2)
176757 270540 201092 201092 270374 270538 (2)
176758 270540 201094 270542 270375 270538 (2)
176759 270540 201095 270538 270391 271361
176760 270542 201096 270542 270392 271361
176761 270538 201118 270542 271094 270542
176762 270540 201119 270540 271195 270538
176763 270538 201120 270542 271196 270540
176764 270538 201122 270541 271328 270540
176765 270542 201123 270538 271329 270539
176766 270541 201124 270538 271332 270539
176767 270541 201125 270538 271333 270539
176768 270541 201126 270538 271334 270539
176847 270541 201128 201128 271342 270538 (2)
918415/EP0414 104 Printed in U.S.A.




AL 440(EU) - HOSE / O-RING COMPATIBILITY

Hose Part Con.lpatible Hose Part Cmr.lpatible Hose Part Con.lpatible
Number O-Ring Part Number O-Ring Part Number O-Ring Part
Number Number Number
271343 270541 273513 270539 274740 270539 (2)
271344 270542 273515 270539 274746 270539 (2)
271391 270538 273581 270540 274885 270538 (2)
271524 270541 273612 270542 274891 270542
271526 270541 273698 270542 274892 270538 (2)
271464 271309 (6L) 273699 271309 (6L) 274901 270544 (2)
270537 (8L) 270538 (10L) 274988 270542
271705 270538 273718 270538 275259 270542 (2)
271708 270540 273775 270539 275368 270538 (2)
271758 274854 273777 270539 275379 270540 (2)
271882 270538 273807 270539 275382 270541 (2)
271885 270538 273814 270540 275383 270541 (2)
271994 270538 273823 270539 275384 270542 (2)
271995 270538 273852 270538 (2) 275404 270542 (2)
271999 270542 273875 270538 275834 270539
272000 270542 273876 270538 275835 270539
272025 270539 273880 270538 275836 270539
272026 270539 273882 270540 275889 270540 (2)
272027 270539 273963 270542 275973 270538 (2)
272207 270538 (2) 274124 270540 (2) 50300419 270540 (2)
272217 270538 (2) 274128 270539 50300420 270540 (2)
272473 270538 (2) 274206 270540 50300545 270542
272474 270538 (2) 274207 270540
272475 270538 (2) 274208 270540
273196 270538 (2) 274261 270540
273197 270538 274263 270540 (2)
273198 270545 (2) 274276 270538 (2)
273199 270545 (2) 274277 270538 (2)
273200 270545 (2) 274310 270542
273334 270542 274329 270537
273343 270542 (2) 274337 270545 (20S)
273380 270538 271361 (62-12)
273381 270540 (2) 274338 270545 (20S)
273402 271309 (6L) 271361 (62-12)
270538 (10L) 274351 270538
273487 270538 274367 270541
273492 270538 (2) 274444 270538 (2)
273510 270539 274529 270538 (2)
Printed in U.S.A. 105 918415/EP0414



AL 440(EU) - ABBREVIATIONS AND DESCRIPTIONS FOR FITTINGS

ABBREVIATIONS AND DESCRIPTIONS FOR FITTINGS

918415/EP0414

106

Abbrev. Description Abbrev. Description
A, AJ Adjustable MORB Male SAE O-ring Boss End
BJ Banjo 90M 90° Metric
BK Bulkhead RD Reducer
BR Branch RN Run
FBSPP Female British Std. Parallel Pipe End ST™M Straight Metric
F24C Female 24° Cone Tube End N Swivel
HPM Hollow Hex Plug Metric TEM Tee Metric
M24C Male 24° Cone Tube End WSM Weld Spud Metric
MBSPP Male British Std. Parallel Pipe End
MMPT Male Metric Port Thread End

Printed in U.S.A.




AL 440(EVU) - SCHEMATICS

HYDRAULICS
LIFT TILT
AUXTLTARY CYL INDERS CYL INDER
COUPLERS
— e ] ]
POWER TACH ———+O FEMALE] [ e .|
CYLINDER (OPTION) r r—
E— 15
| |
BLOCK NG
‘ ‘ BLVOACLKVIENG VAL VE .
LA,, ,AAJ — %{fﬂj gHH T‘ < STEER
Bl ﬁ@ LIFT/TILT ST | CYL [NDER
i i POW%EﬁE?CH R Brﬁ@@w CONTROL VALVE ,EjlgLﬁ
\ V N _° N P Al Bl A2 B2 T "
e = T ; ; o :
|
‘ ! | e | | m——ffo—s | a
e LT el
e I S S I w L |
| 69 BAR \ I \ ] g d 20 |
‘ }uooo PSIi*i ‘ ‘ ‘ ‘ M}J STEERING P T EF
! | B2 e T - ] Mo | CONTROL UNIT cl ce
‘ ******* I~ ‘ ‘ ‘ [H| ‘ 113190 PSI 1| | Eﬂ | | DISPLACEMENT _O>_{ 77;7“
- ’ 160 CC
]7 j T P \ \ \ \ ol o L | |
( C) ° 76 I'm ) Ecés—ao
D L - T - —T1T_ 140 BAR om0
FRONT ] | | | Jwes | | DIFF LOCK
BRAKE HYD AUX 7 \ VALVE =
CONTROL VALVE - - - - Lﬁ
‘ ‘ —— ( Pl BER
=] ] (
— [
MASTER [
CYL INDER [ [
HYDROSTATIC PUMP
45 CC (2.75 in’l
RELIEF SETTING = 400BAR(5800PS] ) i
CHARGE PUMP = 12CCIl.73 in°) O
OIL(‘”"‘W CHARGE PRESS = 32BAR (464 PSI1)
) COOLER‘ | (77 _ ; %W y
[y S LA e (T | |
| :\‘ | ‘ min.
‘ © ‘ F? ,4\4}’77 } 1 . 5 M3 disp. 0,
| | MBL,,,J}L,,,W ,,,,,,, U T M ‘
] ) | |
(®) M4 I ! ‘ _
T ! 1 ‘ L2
= 9] S pe ]
CHECK ! b — )
S VALVE R R N S N ‘
BYPASS PRESS B - | ‘{ﬁ] )
2.5 BAR(36PSI) @T 2 BAR ! Va4
PRECHARGE AT B PORT | (130 PST) r
SR RAR (S 3Py HYDROSTATIC MOTOR
| ’ L] M =€ —— /] = 60 CC MAX DISPL. (3.66 in?)
o i Ny 27 CC MIN DISPL. (1.65 in?®)
yl [N
B i T s 09
LOW IDLE = 1000 RPM iy
RATED = 2700 RPMLJ%’L ffffffffffffffffffffffffffff M? =
J |
| Lo | MB
Lz L1 S
( 275887

Printed in U.S.A. 107 918415/EP0414



AL 440(EU) - SCHEMATICS
COMPLETE ELECTRICAL SCHEMATIC - (SN 41573 AND UP)

B STEERING
[ -
STEERING COLUMN SRR | RH_HEADL IGHT

o
. B i sion
.
.
LH HEADL IGHT
[ 1 A SAFETY DIFF. LoCK FWD_AUX SOL. o1
AUXEEKHWAL 61 RELAY RELAY o1 I = LH TURN SIGNAL
oo — et H o T w43
", T REV_AUX SOL. . s o ¢3¢ rostTion
- ey @ o 113 171454
g & E 55 ‘ i\' mowr—424
&3 4 -4 & g PARKING BRAKE | LiFT sou. T on s
ToNITION SWITOH o ¥ $d § 444 ' o e b LH TAILLIGHT
< SEAT SWITCH
3 = L AN ‘
gl lﬁ “T i i o - | I | T o
V%#% Eag’ : ER e ivous T
? o STRp—
= s § 8 = 33 ‘ = 115 Puw- §
! sreemine PR rosirion
H . J COLUMN
5 s 53 " U | CONNECTOR
NAARANRORRNERRANROREAERRER] RH_TAILL 1GHT
285 LEdT ¥ B SEES . EI.E e e
s 433 ¢ p Esgsfssigtd ‘ 5 — et vo |
‘ ! ‘ HARNESS GORNECTOR L om 43¢ Ap—
‘ - 114 PU/0- 924
I s O 13 414 posiTion
t v
Ihes
L— : Tew seroen
M SIS - FrnLe f
S [Forwitnd Soc | = )
1 ] = e
o —$HEEES Wy : o gresaire
‘ ‘ NVMASL:’IYCCNVEW
M L, tHE= M revemse so ul "
¢ : ! coo T T =
=3 SNITCH
o st LE=—=]
obth — BRAKE T 444 o
= LT o vy =
rﬂ t e o 12 4 i -
i bed ) -
Had w3 .. P ., o 7
a b S1 tGross e Grownal SR 7 :
Ry pes
H
P
:

sarreRy
BisconnecT b2 (enane BROUND) @ = iadarg FUEL SoL
e 03 (CAB GROUND} H ) FueL e
:i; & ©—
@4 20 = CHASSIS HARNESS e I@ =
IIMWM EneINE aLock CONNECTORS, 02 = 2
SHOUNG A ALTERNATOR
BATTERY I — ) $13— 1o
Feie
\E
STARTER
RELAY o
soLenoio

i
I e S

L Sy

FRONT WORK AR SEAT
Potre®  [SI2]" Roven

o roven ]

QUICK ATTACH

£

|
Tiff
LI I 5

&

Sk
. ]

S
.
i
e
o LTS
- R —
B mme eme |
‘

TO cAB RELAY

Lert
SPEAKER CoiL PONER

REAR VIPER &
DOE' L1GHT
REAR WIPER SVITCH 128 “"‘@
12 BR/Y

1
:

1

:

, - | |

| E—“ el

LB LIGHT BLUE | BK BLACK o “w“ | ?: !
DBL DARK BLUE _[RD RED = L& _ I

BL BLUE PK PINK A
w WHITE LGN LIGHT GREEN
o ORANGE GN GREEN
Y YELLOW DGN DARK GREEN
GY GREY v VIOLET
BR BROWN PU PURPLE
T TAN

NOTE: AL400 and AL500 Series machines

use the same wiring harnesses and schematics,
but not all features are available on AL400
Series machines.

50301548-C-1

918415/EP0414 108 Printed in U.S.A.



AL 440(EU) - SCHEMATICS
COMPLETE ELECTRICAL SCHEMATIC - (SN 41374 - 41572)

N llilit'' A A A A A A
i STEERING COLUMN RH HEADL [GHT
i T T - T oo s
. 13 v god
| ,,7,,7,,_‘ LH HEADL IGHT
\ Ak _— o s s .
! AUX_NEUTRAL Il a1 = L4 TURN SIGNAL
| =L, vo | L T
s REV_AUX_SOL. . 115 o 54 rosiTIon
‘ e e
| et te i3t
H IGNITION SWITCH PARKINPr S LIFT soL. b4 Low mon
H ‘ ‘ Iva) et LH TAILLIGHT
| e
‘ 115 mungzd
| naT-giy 4(8)—",:"::.‘
‘ RH TAILL [GHT
| PETRTEE Sap D S -
! il . 2
i e " ‘ 113 Te-gid 4®—Mnlm
' 1
! —— !
I e St .
; b ¥
| ==
: Lo
| = — ‘ o s
i AEECI( o J o e HoRALIC FrTER
- o I ° (N FoRWARD SOL 1 e
: ﬁ o PHEEC . IR -1 o ‘ \ T s T
‘ . _pEmcy [ — . T = = e
: . I . L. 0 el o Joe
| SRS T S [ i | — T o eren =
1 .Y ., ol =y
‘ 1 - E 7 51 (Chasmta Bround! L 77 S *
‘ DS &S E s & = B R ipare sno e - e e I
| I o = S L= 53 (cAB GRoND ZID = FUEL PU
‘ 1 {Emarg @20 e = CHASSIS HARNESS ool 7@‘ 2 B
: o —4 2 . . & W ENGINE BLOCK CONNECTORS A 02 = AreaTor  ©2
‘ o —§THE®SL N e T f Ll BATTERY I 1T S G
! o $HEEECY ﬂH T ol = Gt arsy
| R ST S _f I g I O g
' o $EEEA 4 O e ] iy § —
| S S 0 s - E e e
! L w - alaort. pogin T -
[ — o ron z .
i W R S m
L S S S S — — — o R
I [@
oAB RELAY . e 3 . T0 STARTER
L o= : - T o n
2o w3 o B T 1 i
120 omuen i CofL PONER R | o 3 . ﬂ !
1260 BRY B | —semm $+¢
h— e o -4 R & - ‘ ‘
&3
LB LIGHT BLUE | BK BLACK P ,. - i ! i
DBL DARK BLUE | RD RED = Lo = 1
BL BLUE PK PINK R
w WHITE LGN LIGHT GREEN
o ORANGE GN GREEN
Y YELLOW DGN DARK GREEN
GY GREY \i VIOLET
BR BROWN PU PURPLE
T TAN
NOTE: AL400 and AL500 Series machines
use the same wiring harnesses and schematics,
but not all features are available on AL400
Series machines.
50301548-B-1

Printed in U.S.A. 109 918415/EP0414



AL 440(EU) - SCHEMATICS
COMPLETE ELECTRICAL SCHEMATIC - (SN 41250 - 41373)

r
i STEERING COLUMN RH HEADL IGHT
| . = [Ev—
i s puo . o x5}
) et e i e
| 4
| e  — R v
s2 v/oon oniyiye peon
! it e LH HEADL IGHT
‘ orFF. Lock D AUX SoL. - ! o1
I RELAY 12V FOWER - LH TURN SIBNAL
‘ PARNG A Ly i et reon, seon | T B = e
1 I | t [ — u 4 -
‘ . et e e o = oot 424
IGNITION SWITCH o 3 g3 ¢4 SEAT SwiTent - o o o | e e LH TAILLIGHT
\ =] & S| Bake
T + !
i . M T | ‘ L (g rom v
| 8 PEISREIRE 109 BK/BN 1] neror DisPLACNENT N |
] . 139 wr 2| 12v pawer RH TAILLIGHT
| t f T o e EL v |
| cR.zrz8 Edz 3 TEE:._E o8, Lo 138 vy 44| FEVERSE oUTRUT StoAL | o
! S5¥dcEgTags 8 fzzsissigh ‘ e - oy P
it [ £ e i e -
‘ ‘ | o il La6 v | 7] o prsmLaceiENT out HARNESS CORNECTOR
| S o o con | §a] soee e oxrenr | 7411z [ f—
‘ x ‘ S s precsune 4o nor useo $4111 Fuo
| > wo i fol oy = S "
| e O S P | $24 0 . 5
R o O N I/ o7 Sy —— |
‘ e e “
| Ry 54
i W 1
: o
: . 1 o o prms o
[ ot 1 .
| Sy . ‘ ot pane e
L $— o SWLTCH
I
! ' _
B - = Y Ty e ! L o2
] 5 L 1w L E— ez 138 LBLAYEL - COOLANT TEMP
b S k | = S e asan il e
' i - 119 ?:9 —
! A\ . . o BRAKE I 7 Sy
<] PHESIOE on = SR v i
‘ @ nkgzﬂf &9 oL D v S it )
! w PR . ' {3 Pl £ SN )
| E o ameTs Grown bed
D e CE T S 154 BATTERY. BL (Chassie o dl o
| : o2 erare oroo) A .
! 83 {CAB GROUNDI H N FUEL_PUMP
: o e e S . CHASSIS HARNESS H By
' " ok @b PYe) = CONNECTORS o L
o —FEEIE e M 7 o3 FuR/ac ENBINE BLOCK oz = T
| o= o = L
. o R, B o BATTERY S Ty SEp
i e b yo ! 22 lovmn gTg 2z Lowmun
‘ e = 1 S Il B | e RS 7 R
. P o SR : 77 G
o . e E : fer [—— I DA i
‘ T K S -4
| ] [N § oy | FronTwosk 5 T X S
! PR e H o] | oS H oo §34 = oo
‘ ‘ o5 wr — g wir
w - b
| @ | ; T i S
° L CAB POWER RELAY
‘ T ‘ e
QUICK ATTAGH
! ! o5iE St

STARTER

FEAR WORK
(R

oLow PLUGS

s TO STARTER  A/C UNIT HOUSING

DONE_LIGHT

A/C FAN SPEED
SHITCH

g 24 ouc/wr
3

FEAR VIPER &

BOVE L 16HT
REAR WIPER SWITCH 120 oo —§14
oo onr —gay

Vot

10 CAB RELAY

LeFT
SPEAKER CoiL FONER

il

il }—v—d —rp )—E—A—‘ 51 ore.

63!l = CO‘N*E%&;R it ! \}_EL
LB LIGHT BLUE | BK BLACK SPEAKER 24 scwir
DBL DARK BLUE | RD RED = [
BLUE PK PINK ko
WHITE LGN LIGHT GREEN
ORANGE GN GREEN
YELLOW DGN DARK GREEN
GY GREY Vv VIOLET
BR BROWN PU PURPLE
T TAN

<[o[=[

NOTE: AL400 and AL500 Series machines

use the same wiring harnesses and schematics,
but not all features are available on AL400
Series machines.

2732471

918415/EP0414 110 Printed in U.S.A.



AL 440(EVU) - SCHEMATICS

STEERING COLUMN ELECTRICAL SCHEMATIC - (SN 41374 AND UP

/0714 -

STEERING COLUMN HARNESS

! oEuTSGH 12 PIN 1
STEERING COLUMN comeeToR
on
6y
. . Y
LB
LB/BK
RO/oN
onveY
ov/BL
vy
——BL/W
w7y
g o =
N
¥ 3 = 3
3 9 P &,
[GNITION N g a —6 5 8
I i -l s
Eig 8] Bl g
2 Ao -
T T el & &8
« [
P [
d
i L]
- 2 -3 BL — DEUTSCH 18 PIN
< * + o CONNECTOR
T2l +]5 67 5o 0]u]z]]]s]e]i7]ieis]20]21 [22] 3]s 252
RD 1
sy —g2d
o R ,3>>28 ¥d=z § % =T5EET _Flob LB/RD
‘ RD/BK —439
BL z
oL/ok —74
R —gog
RD/0 —99¢
° GN/W m
vy - gizg
T
BR/Y —@144
W/GN x
oY/ gied
Frow
R0/ —giog
|
| i
oeyTSGH 2 PiN
SRRECToR
o —— o
RD/BK ons
. sy b o
RD BR |
»— RO/Y -
Y/RD
»  LB/BK Y Y/BK > O/LB
v L8
@ v Y/RD
; Y/GN
l Y/RD
— ¢ PK/BL BR - M v
o PR IS
»— RD/O
L 2
— W/RD
— BL PACKARD 2 PIN
EARRRR
—  W/BK V/BK QA
g€q & o
seemme com > b g7 >
— W SELECTOR SWITCH ‘
N oLl |
57/58 LR 5T DEUTSCH 3 PIN |
$— RO/Y oz & \CCESSORY POWER OUTLET CONNECTOR
},W,,,, NG ———————————%1.5
P o s LB LIGHT BLUE | BK BLACK
e , 0 " R P15 DBL DARK BLUE _ |RD RED
v av/BK B 7 g et T BL BLUE PK PINK
B k]
Y s x a = 3 3 ' w WHITE LGN LIGHT GREEN
& > Y
i vk g SRS S | | o ORANGE GN GREEN
16 ' Y YELLOW DGN DARK GREEN
. ek 108 ‘ GY GREY v VIOLET
: ! BR BROWN PU PURPLE
as [ o
\ NOTE: AL400 and AL500 Series machines
; use the same wiring harnesses and schematics,
! but not all features are available on AL400
H ' . .
L. . — R — R S - N N I N— Series machines.

50301548-B-2

Printed in U.S.A.

11

918415/EP0414



AL 440(EU) - SCHEMATICS

STEERING COLUMN ELECTRICAL SCHEMATIC - (SN 41250 - 41373)

SIEeERING COLUMN HARNESS

STEERING COLUMN

DEUTSCH 12 PIN |

CONNECTOR

DEUTSCH 2 PIN

GN
GY
L 2 Y
L] LB
L 2 LB/BK
RD/GN
BN/GY
GY/BL
GY/Y
BL/W
WY
<
z &
M gy i 2
IGNITION SWITCH & > a N
#—9—T< 9=
= L
5 B
T R
x
x
8 =
@ N o
=
-
3 Q n g
é 2 o e N DEUTSCH. 18 PIN
< * + O CONNECTOR
\[2]3]|5]6|7]8]9 |10]1]iz]i3]i+]15]16]17]18]19]20]z1]22|23]24] 25|26
RD
BL/Y
o o o =z .
t8z3r3E 883 § 3083 ;8igig Lo/
S$Y838e s> 2 S v>s>¥8>93FE
o© o L J o O 4 LEsa e = o @ BY/RD
‘ RD/BK
N
I BL/BK
BR
»
| RD/O
° oN/W
\Za4
PR/BK
BR/Y
W/GN
BY/W
PK/W
RD/Y
RD/BK
o PK
RD/BK ons
BL/Y *}
BR
RD
o RO/Y
Y/RD
LB/BK L 2 Y/BK 0/LB
v
o LB L]
@ v Y/RD
g
N Y/GN
l Y/RD
PK/BL
gy Iy BR ¥ Y
I
0/BK WARNING
MR JNoRe aeacon
- 4 -
. 1 RD/O
s
— 108 > PK/BL
= w/BL w/RD e v
3
BL PACKARD 2 PIN
CoRNECToR
V/BK
WoBK - .
9 g BR
3 >
STEERING, COLUMN i
— W GELECTOR BHTTCH
5 6 3 Lo
57758 CRGEREN DEUTSCH 3 PIN
RD/Y 012 ACCESSORY POWER OUTLET CORNECTOR
. LT ; — o
¥
N ——4 ®— GN/BK IS
£ 30 B oS
oy 15 0
or ov/an E & ! e anee e
Is - ;% ,
£ g % e = . T es 4 !
Y Y/BK E =] ) 2 10 ‘
&
1e o 1
30 87, 104
RO — 4T @ BR/BK
! i
|
o 555 »— BR ‘
L] i
|
|

CONNECTOR

|

k-

! LB LIGHT BLUE BK BLACK
DBL DARK BLUE RD RED
BL BLUE PK PINK
w WHITE LGN LIGHT GREEN
) ORANGE GN GREEN
YELLOW DGN DARK GREEN
GY GREY Vv VIOLET
BR BROWN PU PURPLE
T TAN

NOTE: AL400 and AL500 Series machines
use the same wiring harnesses and schematics,
but not all features are available on AL400

Series machines.

918415/EP0414

Printed in U.S.A.



AL 440(EU) - SCHEMATICS
CHASSIS ELECTRICAL SCHEMATIC - (SN 41573 AND UP)

CHASS S HARNESS

STEERING
COLUMN
CONNECTOR
RH HEADL IGHT
111 T/GN
12 o/w Gl
113 T/w RH TURN SIGNAL
114 PU/O L —LO Bk )
11S PU/W 114 PU/O POSITION
22 LG6/PU PLUS | * 113 T/V-—94
COMMUNICAT 10N
101 DBL/BK CONNECTOR @ ——————— 111 TAN/GN 3 HIGH BEAM
116 DBL/BR 112 ORG/WHT 2
117 Gysy 1 LOW BEAM
110 BR/W
DRIVING PEDAL
32 Y/DGN
SENSOR
s - A LH HEADL [GHT
" X AUX_SAFETY IR oK FWD_AUX SOL. = 611 12V GROUND | oL
AUXSENNESUOTHRDEl PNK REU‘Z 6l w I 61 3 — 139 W/RD 12V POWER ! — LH TURN SIGNAL
L !
AL‘LF |1 61 las Eb;{ I _ 148 LB CAN + ‘ 0 BK —6
JOYSTICK 57:/;. - REV_AUX SOL. INCHING PEDAL 149 T CAN - ' L4 L1S PU/C - @5 POSITION
* - ¢ 30 o o, -9 SENSOR 140 BK/W DRIVING PEDAL SENSOR ‘ 113 /W 4
7] D
GRY/W 91 DGN/O FORWARD INPUT SIGNAL ! 111 TAN/GN—@ 3 HIGH BEAM
o e £ 92 DGN/W REVERSE INPUT SIGNAL ‘ 112 ORG/WHT —@2
PARK NG BRAKE 2 141 BK/Y +5VDC ! 1 LOW BEAM
SWITCH 142 BR/BK SVDC SENSOR GROUND ‘
SEAT SWITCH 143 PK/DGN + INCHING PEDAL SENSOR !
107 ORG/GN E 44 W/BK MOTOR SPEED SENSOR ‘
DIFF LOCK ‘
z ROAD NG 145 w/0 . PUMP SPEED SENSOR '
4 SWITCH
2-SPEED ‘ ‘
8 CONTROL MODULE ' '
501228 ! !
STEERING ‘ ‘
COLUMN 20 o [ ‘
CONNECTOR L—— 109 BK/GN —Y—q 1 | MOTOR DISPLACEMENT IN ‘
2 Row 99 v/8K ————— 139 WR ——@2| 12V POWER i
100 Y/0 il wn !
37 DBL/T —Y—q 3 | FORWARD OUTPUT SIGNAL
77 BBLsY 106 DBL/GN L ‘
91 DBN/O 138 LB/Y ———@4 | REVERSE OUTPUT SIGNAL |
B6 T/DBL ! | !
92 DBN/W HYPRAULIC MOTOR ‘ s | NOT useD ‘
88 W/DBL ! NOT USED ! TAIL LIGHT
93 0/7 89 oV/RD ' : HARNESS CONNECTOR
430 1 146 Y/PU ‘ MOTOR DI[SPLACEMENT OUT ‘
42 DN +oe Gl 147 LGN | BRAKE PRESSURE DEFEAT |
o 8K T —— !16 DBL/BN BRAKE _PRESSURE 1 NOT USED |
117 ev/y — ‘ ‘
20 BR H $o| NOT USED |
. 87 PU/RD o il &1 12y Power i
PLUS- | MODULE 012
408 CONTROL MODULE STARTER RELAY 2] 12v ponee :
37 DGN/BK RELAY RELAY ’ n;{‘ R |
I
31 0B was St %45 (I : 6!
T T ' 87,
40 oY ! a7, Gl ! a7, o, @
i i
14 PU 3“-’/.57 —3“//:57*‘ o7
34 Y
25 BR/O
78 GY/BK *
94 PK/BK
84 0/DBL
LOW FUEL
SIGNAL
L— 137 DBL/TA
FUEL SENDER 138 LBL/YEL
-6l L——— 145 WHT/OR
BRAKE L 141 BLK/YEL-
Gl - 69 DBL L 142 BRN/BLK
L 144 WHT/BLK
96 RD/O
Gl (Chassis Ground) L———————————— 92 peNn/w
BATTERY LB LIGHT BLUE BK BLACK
DISCONNECT G2 (ENGINE GROUND! DBL DARK BLUE RD RED
/—\ G3 (CAB GROUNDI BL BLUE PK PINK
NG w WHITE LGN LIGHT GREEN
- o ORANGE GN GREEN
ENGINE BLOCK Y YELLOW DGN DARK GREEN
GROUND GY GREY v VIOLET
HORN BATTERY t————————— 101 DBL/BLK BR BROWN PU PURPLE
22 LGN/PUR T TAN
14 PUR
31 ORG/BLK
o1 61 34 YEL
32 YEL/DGN
I I 40 GRY
-
REAR WORK FRONT WORK AIR SEAT S 78 GRY/BLK
BEACON LIGHTS . LIGHTS -H POWER ° 21 DEN/DBL
'S
44 PNK
95 WHT
110 BR/W

Printed in U.S.A. 113 918415/EP0414



AL 440(EU) - SCHEMATICS
CHASSIS ELECTRICAL SCHEMATIC - (SN 41374 - 41572)

S030151 T -CHASS TS

HARNESS

STEERING
COLUMN
CONNECTOR
111 T/6N
112 o/W
113 T/w
114 PU/O *
115 PU/W
22 LG/PU PLUS 1
COMMUNIGAT (ON
101 DBL/BK CORNECTOR
116 DBL/I .
117 eY/Y
110 BR/W
DRIVING PEDAL
32 Y/DGN N e S
EMPTY D, r N
79 AUX SAFETY : :
\—'—‘1 PNK RELAY FRFE.LALYOCK FWD AUX SOL. = Gl 12V GROUND ‘
AUX NEUTRAL ‘LA*‘{ I 61 H F, ————— 139 W/RD —1 12V POWER !
SENSOR  — g ; /] [1 61
- 4 ey | _ 148 LB CAN +
JOYSTICK mt//: el
&7 = REV_AUX SoL. INGHING PEDAL 149 T CAN - ' .
FWD R "’./:m 140 BK/W DRIVING PEDAL SENSOR ‘
D,
° \. . 91 DGN/O FORWARD INPUT SIGNAL |
Y 3 E, 92 DGN/W REVERSE INPUT SIGNAL ‘
FWD AUX SEAT SWITCH PARKSIVU‘FTCB;EAKE F, 141 BK/Y +5VDC '
S 142 BR/BK SVDC SENSOR GROUND ‘
REV AUX . 143 PK/DGN INCHING PEDAL SENSOR !
b 107 ORG/GN 44 W/BK MOTOR SPEED SENSOR
DIFF LOCK
. & 145 w/0 PUMP SPEED SENSOR
2-SPEED
8 CONTROL MODULE , ,
501228 1 :
STEERING ‘ ‘
COLUMN 20 BR P —
CONNECTOR L—— 109 BK/GN 4Y—'*‘ MOTOR DISPLACEMENT [N
> RV 99 Y/BK 7 ——— 139 WR ——92| 12V POWER
100 Y/0 ! L
27 DBL/Y 37 DBL/T —Y—qi FORWARD OUTPUT SIGNAL ‘
51 DEN/O 106 DBL/GN 138 LB/Y —|—@4 | REVERSE OUTPUT SIGNAL ,
86 T/DBL ! | !
92 DGN/W HYDRAUL IC MOTOR s | NOT USED
B8 W/DBL 2-SPEED SOL T NOT USED
93 o/T . 8 GY/RD = HARNESS
430 1 146 Y/PU ‘ 7 | MOTOR DISPLACEMENT ouT
42 DON 4 DBL Gl 147 LGN | BRAKE PRESSURE DEFEAT !
2o " 116 DBL/BN BRAKE_PRESSURE | NOT USED |
17 6v/Y DEFEAT ‘ r |
" 87 PU/RD | ! ¢10] NOT USED
—@11| 12V POWER
Ty PLUS-1 MODULE el b1z| 12V POWER
4 oeL CONTROL MODULE REL [
37 DBN/BK RELAY e, m;{‘ I
|
31 0/BK Esz}ﬁ—{ |1 —7 )L’"—{ I 61 z::; ol
40 6y e Gl .)%7/« 30,
l20, I
14 PY [ ° 57|
7] %7
34y
STARTER
25 BR/O RELAY
78 GY/BK o
l 94 PK/BK
rm 0/DBL
LOW FUEL
SIGNAL
L— 137 DBL/TA
FUEL SENDER 138 LBL/YEL:
119 —0! 145 WHT/OR
oBL/W ~ BRAKE 141 BLK/YEL:
- 142 BRN/BLK:
ol 69 DBL 69 DBL
144 WHT/BLK:
25A 119 96 RD/O
» DBL/W
15A 60A BATTERY Ol [Chassis Ground) 92 Don/W LB LIGHT BLUE | BK BLACK
DISCONNECT G2 (ENGINE GROUNDI DBL DARKBLUE | RD RED
(/) 53 (CAB GROUND) BL BLUE PK PINK
NG w WHITE LGN LIGHT GREEN
- o ORANGE GN GREEN
prg-o3 oo YELLOW DGN___ DARK GREEN
M‘Mm ENGINE BLOCK
Po9— o ox GROUND GY GREY v VIOLET
HORN BATTERY 101 DBL/BLK: BR BROWN PU PURPLE
22 LGN/PUR T TAN
14 PUR
31 ORG/BLK
Gl Gl 34 YEL
‘ ‘ 32 YEL/DGN
RADIO ! ! 40 GRY
POWER
.
REAR WORK FRONT WORK > 78 GRY/BLK
BEACON Ments [312] LIGHTS e 21 DEN/DBEL
o
44 PNK
95 WHT
110 BR/W

Gl

—LO BK 6

RH HEADLIGHT

114 PU/O

113 T/W
111 TAN/GN

N[ w|d

112 ORG/WHT

Gl

115 PU/O
113 T/W
111 TAN/GN
112 ORG/WHT

N|w|d|u|o

CONNECTOR

RH TURN SIGNAL

POSITION

HIGH BEAM

LOW BEAM

LH HEADLIGHT

LH TURN SIGNAL

POSITION

HIGH BEAM

LOW BEAM

50301548-B-3

918415/EP0414

114

Printed in U.S.A.




AL 440(EU) - SCHEMATICS
CHASSIS ELECTRICAL SCHEMATIC - (SN 41250 - 41373)

CHASS S HARNESS

AIL LI

RH HEADLIGHT

114 PU/O

113 T/W

RH TURN SIGNAL

POSITION

L11 TAN/GN

MBS

112 ORG/WHT

HIGH BEAM

0 BK
115 PU/O

LOW BEAM

LH HEADLIGHT

113 T/W
L11 TAN/GN
112 ORG/WHT

MMESRIRS

GHT

T
HARNESS CONNECTOR

STEERING
COLUMN
CONNECTOR
111 T/BN
112 o/
113 T/w
114 PU/O L]
115 PU/W
22 L6/PU PLUS |
COMMUNICAT ION
101 DBL/ CORNECTOR
116 DBL/ L 2
117 BY/Y
110 BR/W
DRIVING PEDAL
32 Y/DGN ane gt S
EMPTY 5 !7 —!
DIFE. Lock FWD AUX SOL. £ Gl \\}—Ff 12V GROUND ‘
HE [t 61 = ———— 139 WRD 12V POWER '
107 ORG/BN-—& t’°—{ I el _ 148 LB CAN + ‘
JOYSTICK PARKING BRAKE o REV_AUX SOL. (NCHING PEDAL 149 T CAN - ! °
SWITCH % = 140 BK/W DRIVING PEDAL SENSOR ‘
D,
91 DGN/O FORWARD INPUT SI1GNAL }
E, 92 DGN/W 7 | REVERSE INPUT SIGNAL ‘
SEAT SWITCH E 141 BK/Y ——@8 | +5VDC !
142 BR/BK 9 | SVDC SENSOR GROUND ‘
143 PK/DGN ———@10| INCHING PEDAL SENSOR |
44 W/BK 4'_4 11| MOTOR SPEED SENSOR ‘
DIFF LOCK —
25 145 W/0 ——#12| PUMP SPEED SENSOR '
2-SPEED
8 CONTROL MODULE ‘ ‘
501228 1 :
STEERING ‘ ‘
COLUMN 20 BR o '
CONNECTOR L 109 BK/GN —'—171 MOTOR DISPLACEMENT IN ‘
2 /o 99 Y/BK T ———— 139 WR ——@2| L2V POWER |
77 DBL/Y 100 v/0 37 DBL/T —t—{ 3 FORWARD OUTPUT SIGNAL i
106 DBL/GN L
138 LB/Y 4 | REVERSE OUTPUT SIGNAL
o1 pano 86 T/DBL L |
92 DeN/W HYDRAULIC MOTOR NOT USED
88 W/DBL Z-SPEED’ SOL NoT USED
93 o/T ° 59 Gv/RD [ad '
43 0 \‘ 146 Y/PU ‘ 7 | MOTOR DISPLACEMENT OUT ‘
42 DoN 4 DBL Gl 147 LGN | @8 | BRAKE PRESSURE DEFEAT |
o 6K N 116 DEL/BN BRAKE_PRESSURE | @9 | NOT USED |
117 oY/Y DEFEAT ‘ — ‘
20 BR | @io] NoT usep !
- B7 PU/RD il I 12V POWER I
PLUS-1 MODULE 6l 12v POWER ‘
4 DBL CONTROL MODULE RELAY = !
RELAY
37 bowek e o S
31 0/BK =1 "“—{\\ Gl T
40 oY Le ! g7l
14 PU 30—//:7 o7
34y
25 BR/O
78 GY/BK ®
94 PK/BK
84 0/DBL
LOW FUEL
SIGNAL
L 137 DBL/TA
FUEL SENDER 138 LBL/YEL
119 145 WHT/O0RG
R~ DBL/W BRAKE 141 BLK/YEL-
61 — T [—] 142 BRN/BLK
&9 DBL 69 DBL
144 WHT/BLK-
254 119 9 RD/O
DBL/W .
15A ™ BATTERY Ol (Chassis Ground) LB LIGHT BLUE | BK BLACK
DISCONNECT G2 (ENGINE GROUND) DBL DARK BLUE | RD RED
/ /—\ G3 (CAB GROUND) BL BLUE PK PINK
w WHITE LGN LIGHT GREEN
= o ORANGE GN GREEN
M‘M‘“ ENGINE BLOCK Y YELLOW DGN DARK GREEN
GROUND GY GREY v VIOLET
HORN BATTERY 101 DBL/BLK BR BROWN PU PURPLE
22 LBN/PUR T TAN
L4 PUR
31 ORe/BLK NOTE: AL400 and AL500 Series machines
34 YEL H H
6l o1 o use the same wiring harnesses and schematics,
I I 10 oRY but not all features are available on AL400
- . .
REAR WORK FRONT WORK S 78 GRY/BLK Series machines.
z 1 S
BEACON .. LIGHTS .- . LIGHTS ° 21 DEN/DBL
o
44 PNK
95 WHT
110 BR/W

LH TURN SIGNAL

POSITION

HIGH BEAM

LOW BEAM

273247-3

Printed in U.S.A.

115

918415/EP0414



AL 440(EU) - SCHEMATICS

ENGINE ELECTRICAL SCHEMATIC - (SN 41374 AND UP)

2/ 3148-

—NG I Ne

HYDRAUL IC PUMP

HARNESS

TEMP SENDER

i

HYDRAULIC FILTER
SWITCH
A Bl 2

o

_~ADTO HARNESS 2/41 1 3

| iyl | OIL PRESSURE
| | SWITCH
‘ ‘ HYDRAUL IC TEMP
; ; SWITCH
| REVERSE soL |
137 DBL/TAN ! ! - @—{ [l G2
o 2 -
138 LBL/YEL COOLANT TEMP
! gy 1 SWITCH
145 WHT/ORG L
141 BLK/YEL @j RADIO
142 BRN/BLK PPU MOTOR — POWER
144 WHT/BLK ‘ 1
96 RD/O f %
92 DGN/W o
_ PPU PUMP 8 A
G2 _—
3 FUEL SOL. FUEL PUMP
4 oH
b1k : °
CHASSI1S HARNESS BACKUP -
CONNECTORS sy 62 = ALTERNATOR %
101 DBL/BLK op LEFT
22 LGN/PUR ° Sie | RD SPEAKER
BAT
14 PUR oL o
31 ORG/BLK +
34 YEL
- 6 W/BK
32 YEL/DGN _—
40 GRY
78 GRY/BLK
21 DGN/DBL & e M\ G2 5w
44 PNK » 3 87A + 7 GY
95 WHT 4/:87 105 T
110 BR/W DIFF LOCK - 8 GY/BK
SOLENOID STARTER on
RELAY
el [} SOLENOID
1" e2 - RIGHT
40A
! SPEAKER
- o ‘ STARTER
Z | TO
‘ 1 e2 BATTERY
| B7A|
30./‘/: LB LIGHT BLUE | BK BLACK
v %7 GLOW PLUGS DBL DARK BLUE | RD RED
BL BLUE PK PINK
GLOW PLUG w WHITE LGN LIGHT GREEN
RELAY 81 RO/Y v VEIoW [N DARKGREEN
GY GREY A\ VIOLET
BR BROWN PU PURPLE
T TAN
50301548-B-4
918415/EP0414 116 Printed in U.S.A.



AL 440(EVU) - SCHEMATICS

ENGINE ELECTRICAL SCHEMATIC - (SN 41250 - 41373)

“NGINE HARNESS

HYDRAUL [C PUMP
[ 'FORWARD SOL |

TEMP SENDER

i

HYDRAULIC FILTER
SWITCH

A@L G2

| e | OIL PRESSURE
| | SWITCH
‘ ‘ HYDRAULIC TEMP
i i SWITCH
| REVERSE soL |
137 DBL/TAN : ; — e
138 LBL/YEL } Nya= \ COOEM%LEMP -
145 WHT/ORG e
141 BLK/YEL @i
142 BRN/BLK PPU MOTOR —
144 WHT/BLK 1
96 RD/O 3
4
PPU PUMP
3 FUEL SOk FUEL PUMP
4 H
CHASSIS HARNESS 5 P r—
CONNECTORS c —
_ Gz
Ge - ALTERNATOR
101 DBL/BLK orp
22 LGN/PUR ° mpic 1 RD
BAT
14 PUR oL
31 ORG/BLK
34 YEL
32 YEL/DGN
40 GRY
78 ORY/BLK
21 DGN/DBL 85 Z 86 M\ G2
44 PNK ' a7
95 WHT 3O=//:87 105 T
110 BR/W ook STARTER
RELAY S0A
L 2
Dz } c= o0 loa SOLENOID
LB LIGHT BLUE BK BLACK 40A
DBL DARK BLUE | RD RED {E—RE[}%KQ
BL BLUE PK PINK
w WHITE LGN LIGHT GREEN
o) ORANGE GN GREEN ‘ STARTER
Y YELLOW DGN__ DARK GREEN ggz% ‘ | TO )
GY GREY \ VIOLET G 2 <
BR BROWN PU PURPLE ! o ‘ BATTERY
T TAN |
30, @
NOTE: AL400 and AL500 Series machines v T87 GLOW PLUGS
use the same wiring harnesses and schematics, CLoW PLUG ‘V.V.v.
but not all features are available on AL400 RELAY 81 RO/

Series machines.

273247-4

Printed in U.S.A.

117

918415/EP0414



AL 440(EU) - SCHEMATICS
4-POST ROPS, POWER-A-TACH AND TAIL LIGHT ELECTRICAL SCHEMATICS - (SN 41374 AND UP)

2 /0696- CAB HARNESS

RAD
POWER

BEACON

201 3/7/7- 4-FPOST HARNESS

CAB POWER

CAB RELAY
COIL POWER

FRONT WORK 63
LIGHTS QZ[@H [ 25A {— 127 DBL/O } [ 63
i 87A|
REAR WORK oo o.—2 RO/ TOA 129 0/BR
LIGHTS 131 GY/W
CAB RELAY
FRONT WIPER SWITCH
130 Y/BR WASHER BOTTLE
5 RELAY
o |6
2 RD/W SA 128 DBL/PK — @ FRONT WIPER
':/3 MOTOR
'] 2 RADIO 2> 125 W “
POWER 1 #—% BK/RD
DOME LIGHT 63 @
& |
2 REAR WIPER SWITCH ‘
—‘ I
3“ ° Zé RESET
y e REAR WIPER & ® °
! DOME L IGHT =) 132 0/RD
2 - 126
128 DBL/PK | BR/Y
REAR WIPER SWITCH G3 ‘F A4
126 BR/Y
130 Y/BR
LH TAILLIGHT
BRAKE QUICK ATTACH
121 W/DON CONNECTOR
123 W/BR
O BK LH TURN SIGNAL
124 Y/RD
115 PU/W.
0 BK —
L 2 113 T/W POSITION
T N
RH TAILLIGHT ‘ x
x o
Q O
BN J
BRAKE ‘ ol ‘ LB LIGHT BLUE BK BLACK
| | DBL DARK BLUE RD RED
®— 121 W/DON [ | BL BLUE PK PINK
TAIL LIGHT w WHITE LGN LIGHT GREEN
HARNESS CONNECTOR o BK RH TURN STGNAL o ORANGE __[GN __GREEN
114 PU/O Y YELLOW DGN DARK GREEN
13 T/W QUICK ATTACH GY GREY v VIOLET
BRAKE LIGHTS 113 T/W POSITION BR BROWN PU PURPLE
114 PU/O T TAN
115 P/W S Y
69 DBL : 87A
0, 9
119 DBL/W L 4 b=
0 BK

50301548-B-5

918415/EP0414 118 Printed in U.S.A.



AL 440(EVU) - SCHEMATICS

4-POST ROPS, POWER-A-TACH AND TAIL LIGHT ELECTRICAL SCHEMATICS - (SN 41250 - 41373)

4-FPOS T HARNESS

FRONT WORK
LIGHTS

REAR WORK
LIGHTS

QUICK ATTACH
CONNECTOR

123 WBR ————y

124 Y/RD
o o

LOCK

ru;u;u
|

QUICK AT TACH

e 1

RADIO
! POWER QUICK ATTACH
DOME LIGHT
M“. REAR WIPER &
. DOME L IGHT
REAR WIPER SWITCH 128 DBL/RK
126 BR/Y
130 Y/BR
LH TAILLIGHT
’7 BRAKE
121 W/DGI 4
O BK 30— LH TURN SIGNAL
115 PU/W 20—‘
LB LIGHT BLUE BK BLACK
© 113 T/W 1 POSITION DBL DARK BLUE RD RED
BL BLUE PK PINK
W WHITE LGN LIGHT GREEN
o] ORANGE GN GREEN
RH TA I LL I GHT Y YELLOW DGN DARK GREEN
GY GREY \4 VIOLET
BR BROWN PU PURPLE
T TAN
’7 BRAKE
& — 121 W/DG 4 NOTE: AL400 and AL500 Series machines
TAIL LIGHT use the same wiring harnesses and schematics
O BK 30— RH TURN SI1GNAL s
HARNESS CONNECTOR 114 PU/O &2 ¢ but not all features are available on AL400
113 T/W Series machines.
BRAKE LIGHTS 113 T/W 1 POSITION
114 PU/O
115 P/W ‘ Sy
69 DBL : 87A|
9 30, P4
119 DBL/W L L=
O BK
273247-5
Printed in U.S.A. 119 918415/EP0414



